%@‘5"/

PAR T S L I S 7T
H S O0O6 3K

BP419LDPH Ir>zr
BP419DP/H Ixy>g

o |

RH LH

MRHRH LH ., EETHREICH > THERH, AfELHEELTOOET,

PARTS NO.7318 981K 000 11/04/20



7318 100A 500

7318 200A 500

7318 210A 500

7318 220A 500

7318 230A 500

7318 260A 500

7318 300A 500

7318 315A 500

7318 330A 500

7318 400A 63K

731821 0A500/

HS063K

7318315A500
W 7318300A500
LA 7318100A500
|11 s
O T 7318200A500
00 7318220A500
(miammii
-
il
} D| %g -7318400A63K
5 T 7318330A500
| (
A li——ie T —7318230A500
o | oS 7318260A500
L) wats
o | —
T ﬁ_/l@
-1

08/04/02



7318 100A 500

4//
—
NO. PART NO. PART NAME | O'ty | DESCRIPTION | R/P| FROM  UP TO SERIAL NO. | REMARKS
1 | 7318 1001 500 CASE 1
2 | 7318 1004 500 CASE 1
3 | K814 0108 080 |F BOLT 4 [M8>80(8T)
4 | F301 0108 000 |F NUT 8 |M8
5 | K814 0108 040 |F BOLT 2 |M8>=<40(8T)
7 ] 0541 1108 018 PIN PARALLEL| 2 [8><18
8 | K814 0108 100 |F BOLT 2 |M8>=<100(8T)
9 | K712 0110 012 |F BOLT 1 [M10>=<12(7T)
10 | 0833 0001 000 WASHER 1 |SW-10
11 | 7318 1015 500 GUARD 1
12 | 0833 0000 800 WASHER 2 |Sw-8
13 | K710 0108 012 |F BOLT 2 |M8>=<12(7T)
HS063K 08/04/02




7318 200A 500

NO. PART NO. PART NAME | Q'ty | DESCRIPTION [ r/P| FROM  UP TO SERIAL NO.| REMARKS
1 | 7318 2001 500 SHAFT 1

2 | 7318 2002 500 SHAFT 1

3 | 7318 2004 500 22 GEAR 22 1

4 | 7318 2005 500 23 29 GEAR23-29 1

5 | 7318 2008 500 26 GEAR26 1

6 | 7318 2011 500 49 GEAR49 1

7 | 7318 2009 500 B SHIM 1

8 | 0840 1024 358 SEALOIL 1 |UE24>=<35>=<8

9 | 0750 0062 030 BEARING 1 16203

10 ] 0750 0069 050 BEARING 1 [6905

11 | 0740 0002 000 |C RING 1 |S20

12 | 0780 2141 813 BEARING 2

13 | 7318 2014 500 PIPE 1

HS063K 08/04/02




7318 210A 500

NO. PART NO. PART NAME | Q'ty | DESCRIPTION [ R/P| FROM  UP TO SERIAL NO.| REMARKS

1 | 7318 2101 500 SHAFT 1

2 | 7318 2104 500 49 GEAR49 1

3 | 7318 2106 500 30 GEAR30 1

4 | 7318 2113 500 PIPE 2

6 | 0750 0062 030 BEARING 2 6203

7 | 7318 2115 500 22 45 GEAR22-45 1

8 | 0780 2202 413 BEARING 2 |20X24X13

9 | 7318 2116 500 B SHIM 1

HS063K 08/04/02




7318 220A 500

NO. PART NO. PART NAME | Q'ty | DESCRIPTION |R/P[ FROM  UP TO SERIAL NO. [ REMARKS
1 | 7318 2201 500 SHAFT 1

2 | 7318 2104 500 49 GEAR49 1

3 | 7318 2207 500 31 GEAR31 1

4 | 7318 2204 500 24 GEAR24 1

5 | 7318 2205 500 23 GEAR23 1

6 | 0750 0062 030 BEARING 2 6203

7 | 7318 2111 500 PIPE 1

8 | 7318 2112 500 PIPE 1

9 | 7318 2206 500 12 GEAR12 1

10 | 7318 2114 500 PIPE 1

HS063K 08/04/02




7318 230A 500

NO. PART NO. PART NAME | Q'ty | DESCRIPTION |R/P[ FROM  UP TO SERIAL NO. [ REMARKS

1 | 7318 2301 500 CENTER CLUTq 1

2 | 7318 2311 500 BRAKE 2

3 | 7318 2309 500 GEAR14 2

4 | 7318 2306 500 SPRING 2

5 | K710 0108 020 BOLT 8 |M8><20(7T)

6 | 0750 0060 040 BEARING 2 |6004

7 | 7318 2307 500 SHIM 2

HS063K 5 08/04/02




7318 260A 500

NO. PART NO. PART NAME | Q'ty | DESCRIPTION |R/P[ FROM  UP TO SERIAL NO. [ REMARKS
1 | 7318 2602 500 SHAFT 1 L=307
2 | 7318 2403 500 SHAFT 1 =292
3 | 7318 2405 500 41 GEAR41 2
4 | 7318 2406 500 SPACER 1
5 | 7318 2407 500 PIPE 2
6 | 0750 0060 060 BEARING 2 |6006
7 | 0741 0005 500 |C RING 2 |H20
8 | 0750 0062 060 BEARING 2 6206
9 | 0830 0500 670 |O O RING 2 |S67
10 | K712 0110 025 |F BOLT 8 |M10><25(7T)

11 | 7318 2408 500 SEAL 2
12 | 7318 2612 500 PIPE 1 L=168
13 | 7318 2417 500 PIPE 1 L=153

HS063K 08/04/02




7318 300A 500

NO. PART NO. PART NAME | O'ty | DESCRIPTION [R/P| FROM  UP TO SERIAL NO.| REMARKS
1 | 7318 3001 500 A FORK 1 1-R
2 | 7318 3002 500 B FORK 1 H-L
3 | 7318 3003 500 C FORK 1 2-3
4 | 7318 3005 500 SHAFT 1
5 | 7318 3006 500 SHAFT 1
6 | 0800 0000 800 BALL 3 |(5/16)
7 | 7318 3008 500 SPRING 3
8 | 0740 0001 300 |C RING 1 |S13
9 | 7318 3009 500 SPRING 1
HS063K 08/04/02




7318 315A500 F =T~y K HEAD

Rl HRES ITREZE &% U =] A5 #% & &
#
{3
NO. PART NO. PART NAME | Q'ty | DESCRIPTION [R/P| FROM ~ UP TO SERIAL NO. REMARKS
S01 | 7318 3161 000 [Frv¥ aykASSY HEAD ASSY 1 No.1.4.5.6.7.95 VHAK
1 - FIvy AN HEAD 1 =R b e NG|
2 | 73183108 500 |7L—} PLATE 1
3 | K710 0108 055 |F& b BOLT 4 |M8x55(7T)
4 - Y75 SHIFTER 2 B R MBI
5 - A7y PIN SPRING 2 |ex22 B AR
6 - FIvy Y7k SHAFT 1 HRHtiaAn
7 - A=) SEAL OIL 4 |UE14x24x6 B ERA T
8 | 7953 1004 000 |A4I%vy7 GAP 2
9 - Fo¥ Yx7b SHAFT 1 =R e N
HS063J —8— 16/04/08




7318 330A 500

NO. PART NO. PART NAME | O'ty | DESCRIPTION [R/P| FROM  UP TO SERIAL NO.| REMARKS
1 | 7318 3301 500 SHIFTER 2
2 | 0840 1014 246 SEAL OIL 2 |UE14>=<24><6

HS063K

08/04/02




7318 400A 63K

NO. PART NO. PART NAME | O'ty | DESCRIPTION | R/P| FROM  UP TO SERIAL NO. | REMARKS
1 | 7318 4001 500 BRACKET 1

2 | K710 0108 025 BOLT 3 |M8><25(7T)

3 | 7318 4005 500 DRUM 1

4 | 0740 0001 600 RING 2 |S16

5 | 7318 4009 500 PLATE 1

6 | 7318 4031 500 RING 1

9 | 0840 1017 328 SEAL OIL 1 |UE17>=<32><8

10 | 0830 0500 120 O RING 1 |S12(1 A)

11 | 7318 4325 001 LEVER 1

12 | K710 0108 020 BOLT 3 [M8>=20(7T)

30 | 7306 9901 000 SHOE set 1

HS063K 10 08/08/04




